
 
VOLUME II OF IV 

ENGINEER’S REVIEW REPORT 
 
 
 

THE NEW SEWAGE TREATMENT INFRASTRUCTURE PROGRAM 
 

FOR THE  
 

HAMLET OF PHOENICIA 
TOWN OF SHANDAKEN 

ULSTER COUNTY, NEW YORK 
 
 
 

New York City Watershed Memorandum of Agreement (MOA) 
Identified Community No. 6 

 
 

October 2011 
 
 
 

Catskill Watershed Corporation 
 

 
 

Prepared By: 
 

 

 
 

P.O. Box 610, 548 Main Street 
Cobleskill, New York 12043 
www.lamontengineers.com 

(518) 234-4028 
 
 
 

File No.: R:\2010050\Report\Phoenicia Engineer's Review Report - Updated 10-19-11.doc



   

Engineer’s Review Report   
Phoenicia NIP i 10/25/2011 

TABLE OF CONTENTS 
                          Page 
Table of Contents ....................................................................................................................... i 
Exhibits ..........................................................................................................................v 
Executive Summary ................................................................................................................ ix 
Introduction ........................................................................................................................... xiii 
 

SECTION 1 Overview of Hamlet of Phoenicia ................................................................1 
1.1.  Description of Area ...............................................................................................1 
1.2.  Population .............................................................................................................1 
1.3.  Housing .................................................................................................................1 
1.4.  Local Economy .....................................................................................................2 
1.5.  Land Use ...............................................................................................................2 
1.6.  Local Planning ......................................................................................................3 
 

SECTION 2 Planning Area...............................................................................................4 
 

SECTION 3 Identify, Assess and Plan for Wastewater Needs .........................................6 
3.1.  Identify Existing Wastewater Problems ................................................................6 

3.1.a. Identify Limiting Property Lot Size  ............................................................6 
3.1.b. Identify Areas Susceptible to Flooding and High Groundwater Table ........8 
3.1.c. Identify Areas on 15% Slope or Greater ......................................................8 

3.2.  Assess Potential Wastewater Disposal Issues .......................................................9 
3.2.a. Existing Wastewater System Information ...................................................9 
3.2.b. Soil Data.......................................................................................................9 
3.2.c. Septic System Windshield Survey .............................................................10 
3.2.d. Stormwater Disposal ..................................................................................11 
3.2.e. Water System .............................................................................................11 

3.3.  Summary of Wastewater Disposal Issues  ............................................................11 
 

SECTION 4 Delineate Proposed Wastewater Service Area ...........................................12 
 

SECTION 5 Determine Wastewater Flows for Service Area .........................................13 
5.1.  Equivalent Dwelling Units and Population Equivalents .....................................13 
5.2.  Estimate Wastewater Flow for Service Area ......................................................13 
 

SECTION 6 Proposed Hydraulic and Organic Loading .................................................15 
6.1.  Original Proposed Sewer District Hydraulic and Organic Loadings ..................15 

6.1.a. Design Maximum Month (SPDES Permitted) Wastewater Flow ...............15 
6.1.b. Design Average Day and Maximum Day Wastewater Flow ......................15 
6.1.c. Design Peak Hour Wastewater Flow ...........................................................16 
6.1.d. Organic, Solids and Nutrient Loading .........................................................16 

6.1.d.i. Design Maximum Month, Maximum Day and Peak Hour BOD5 ..17 



   

Engineer’s Review Report   
Phoenicia NIP ii 10/25/2011 

6.1.d.ii. Design Maximum Month, Maximum Day and Peak Hour Total 
Suspended Solids (TSS) ..................................................................17 

6.1.d.iii. Design Maximum Month Ammonia and Nitrogen .........................18 
6.1.d.iv. Design Maximum Month Phosphorus .............................................18 

6.1.e. Seasonal Loading Considerations ...............................................................18 
6.2.  Alternative Service Area Hydraulic and Organic Loadings .................................18 

6.2.a. Design Maximum Month (SPDES Permitted) Wastewater Flow ...............18 
6.2.b. Design Average Day and Maximum Day Wastewater Flow  ....................19 
6.2.c. Design Peak Hour Wastewater Flow .........................................................19 
6.2.d. Organic, Solids and Nutrient Loading .......................................................19 

6.2.d.i. Design Maximum Month, Maximum Day and Peak Hour BOD5 ..20 
6.2.d.ii. Design Maximum Month, Maximum Day and Peak Hour Total 

Suspended Solids (TSS) ..................................................................20 
6.2.d.iii. Design Maximum Month Ammonia and Nitrogen .........................21 
6.2.d.iv. Design Maximum Month Phosphorus .............................................21 

6.2.e. Seasonal Loading Considerations ..............................................................21 
6.3.  Wastewater Load Summary ................................................................................22 
6.4.  Septic Tank Effluent Loadings versus Raw Sewage Loadings ..........................24 
 

SECTION 7 Identification and Review of Wastewater Management Options ..............25 
7.1.  Septic Maintenance District ................................................................................25 
7.2.  Sewer District ......................................................................................................26 

7.2.a. Community Septic System .........................................................................26 
7.2.a.i. Cluster System ...............................................................................26 

7.2.b. Wastewater Treatment Plant System .........................................................27 
7.2.c. Conveyance to Existing Wastewater Treatment Facilities ........................27 

7.3.  Practical Wastewater Management Options for the Hamlet of Lexington .........27 
7.3.a. Septic Maintenance District for Service Area ...........................................27 
7.3.b. Community Septic System / Subsurface Disposal  ....................................29 

7.3.b.i. Identify Potential Sites  ..................................................................29 
7.3.c. Wastewater Treatment Plant with Surface Discharge ...............................30 
7.3.d. Conveyance to Existing Wastewater Treatment Facilities ........................30 

 
SECTION 8 Screening and Selection of Potentially Suitable WWTP Sites ..................32 

8.1.  Surface Disposal  ..................................................................................................32 
8.1.a. Review of Existing WWTP Site  ...............................................................32 

 
SECTION 9 Wastewater System Alternatives and Discussion ......................................34 

9.1.  Collection Options for Service Area .....................................................................34 
9.1.a. Conventional Gravity Sewers ....................................................................34 
9.1.b. Small Diameter Gravity Sewers.................................................................34 
9.1.c. Grinder Pump Pressure Sewers ...................................................................35 
9.1.d. Vacuum Sewers ..........................................................................................36 



   

Engineer’s Review Report   
Phoenicia NIP iii 10/25/2011 

9.1.e. Review of Existing Collection System Design and Selection of Collection 
System Alternative  ....................................................................................36 

9.1.f. Subsurface Conditions Along Proposed Collection Route ........................37 
9.2.  Wastewater Treatment Plant Options ...................................................................40 

9.2.a. Existing Sequencing Batch Reactor (SBR) WWTP Design ......................41 
9.2.b. Preliminary Treatment and Primary Treatment .........................................44 
9.2.c. Secondary Treatment .................................................................................44 

9.2.c.i. Membrane Bioreactors (MBR) ......................................................44 
9.2.c.ii. SeptiTech System...........................................................................47 
9.2.c.iii. Orenco System ...............................................................................49 
9.2.c.iv. Constructed Wetlands ....................................................................50 

9.2.d. Tertiary Treatment .....................................................................................55 
9.2.d.i. Tertiary Sand Filters ......................................................................55 
9.2.d.ii. Microfiltration ................................................................................56 
9.2.d.iii. Disinfection/Dechlorination ...........................................................57 
9.2.d.iv. Post Aeration ..................................................................................58 

9.2.e. Solids Handling ..........................................................................................58 
9.2.e.i. Anaerobic Digestion ......................................................................58 
9.2.e.ii. Aerobic Digestion ..........................................................................59 
9.2.e.iii. Pump and Haul Liquid Sludge vs. Sludge Dewatering On-site .....60 
9.2.e.iv. Selection of Sludge Processing and Handling Facilities ................60 

9.2.f. Conveyance to Existing Wastewater Treatment Plant ...............................60 
9.2.g. Innovative Alternative – Combined MBR and Wetland WWTP  .............63 

 
SECTION 10 Evaluate Options ........................................................................................66 

10.1. Summary of Options ...........................................................................................66 
10.1.a. Option 1 – Existing Sequencing Batch Reactor (SBR) WWTP Design 

(162,000 gpd) .............................................................................................67 
10.1.b. Option 2 – Membrane Bioreactor (MBR) WWTP (162,000 gpd) .............68 
10.1.c. Option 3 – SeptiTech WWTP (162,000 gpd) ............................................68 
10.1.d. Option 4 – Orenco WWTP (162,000 gpd) .................................................69 
10.1.e. Option 5 – Pump to Pine Hill WWTP (162,000 gpd) ................................70 
10.1.f. Option 6 – Membrane Bioreactor (MBR) WWTP (100,000 gpd) .............71 
10.1.g. Option 7 – SeptiTech WWTP (100,000 gpd) ............................................72 
10.1.h. Option 8 – Orenco WWTP (100,000 gpd) .................................................73 
10.1.i. Option 9 – Membrane Bioreactor (MBR) WWTP (162,000 gpd) with 

Reduced Collection System (166 Lateral Connections) ............................74 
10.1.j. Option 10 – Phoenicia, Shandaken and Chichester Pump to Pine Hill 

WWTP .......................................................................................................75 
10.1.k. Innovative WWTP – Option 6A and Option 9A .......................................77 

10.2. Operation and Maintenance (O&M) Costs to Users ...........................................78 
10.3. Permits and Approvals Needed  ..........................................................................80 
10.4. Identify Additional Funding Sources  .................................................................81 
10.5. Timeframe to Complete  .....................................................................................82 



   

Engineer’s Review Report   
Phoenicia NIP iv 10/25/2011 

SECTION 11 Recommendations and Conclusions ..........................................................83 
 
 
 
 
 
 
 
                                                                                                                                                         



   

Engineer’s Review Report   
Phoenicia NIP v 10/25/2011 

EXHIBITS 
  
VOLUME II 
Exhibit A  Scope of Work 
Exhibit B  Participants List 

 
Exhibit 1.1.A  Location Maps 
Exhibit 1.2.A 2000 U.S. Census Information for the Hamlet of Phoenicia 

Census Designated Place and Town of Shandaken 
  
Exhibit 2.A  Limit of Aerial Photography Map 
Exhibit 2.B  Topographic Map 
Exhibit 2.C  GIS Information Mapping 
 
Exhibit 3.1.a.A  Sample Conventional Septic System Layout and Design 

(0.6 gal/day/sf) 
Exhibit 3.1.a.B  Septic Limitation Map 
Exhibit 3.1.b.A  Flood Insurance Study 
Exhibit 3.2.a.A  Septic Failures Map 
Exhibit 3.2.b.A  Soils Mapping and Soils Descriptions 
 
 
VOLUME III 
Exhibit 3.2.c.A  Septic System Windshield Inspection Survey 
 
Exhibit 4.A Potential Service Areas Map and Table Summary of 

Parcels 
 
Exhibit 5.2.A U.S. Census Bureau 2005-2009 American Community 

Survey for New York State and the United States 
Exhibit 5.2.B  Wastewater Flow Estimates 
 
Exhibit 6.1.b.A Phoenicia Water System Reports and Annual Drinking 

Water Quality Reports for the Phoenicia Water District 
 
Exhibit 7.3.a.A  Septic Limitation Map Summary 
Exhibit 7.3.b.i.A  Site Selection Criteria for Subsurface Disposal 
 
Exhibit 8.1.a.A  Original Proposed Wastewater Treatment Plant Site Map 
Exhibit 8.1.a B  Site Selection Criteria for Surface Discharge WWTP 
 
Exhibit 9.1.e.A General Plan – Existing Collection System Design by 

Delaware Engineering 
Exhibit 9.1.f.A   Soil Boring Location Map and Soil Boring Logs 



   

Engineer’s Review Report   
Phoenicia NIP vi 10/25/2011 

Exhibit 9.2.A Original Draft State Pollutant Discharge Elimination 
System (SPDES) Discharge Permit 

Exhibit 9.2.a.A Drawing PR-1 Process Schematic by Delaware 
Engineering, PC 

Exhibit 9.2.c.i.A Membrane Bioreactor (MBR) WWTP Process Flow 
Schematic 

Exhibit 9.2.c.i.B  Membrane Bioreactor (MBR) Manufacturer’s Information 
Exhibit 9.2.c.ii.A  Packaged WWTP Process Flow Schematic 
Exhibit 9.2.c.ii.B  SeptiTech Treatment System Manufacturer’s Information 
Exhibit 9.2.c.iii.A   Orenco Treatment System Manufacturer’s Information 
Exhibit 9.2.c.iv.A  NYCDEP Letter on Constructed Wetlands, 11/20/2003 
Exhibit 9.2.c.iv.B NYCDEP Letter Withdrawing Support of Constructed 

Wetlands Option, 6/1/2009 
Exhibit 9.2.c.iv.C  Minoa Wetlands Visit E-mail Report 
Exhibit 9.2.c.iv.D Wastewater Treatment Data Minoa (V) Constructed 

Wetlands 
Exhibit 9.2.c.iv.E Forced Bed AerationTM by North American Wetland 

Engineering (NAWE) 
Exhibit 9.2.c.iv.F Email Communications from Rick Wagner, Principal at 

Stantec Engineering 
 
 
VOLUME IV 
Exhibit 9.2.f.A Preliminary Hydraulic Calculations and Pump 

Manufacturer Information 
Exhibit 9.2.f.B NYCDEP letter to CWC Re: Capacity of Pine Hill WWTP 
Exhibit 9.2.g.A Alternative Treatment and Energy Management System 